-
CERTIFICATE NO(E = A ¥ 5) . AS03628 Page 1 of 7 7 A ==, Uﬂ A
DATE OF ISSUE(2¢84 24X} . 2016-09-23 [e)
Oy ) MILL TEST CERTIFICATE
PRNO.F2AMES) : F160600022
COMMODITY(MIEZ) : ERW/HFI CARBON STEEL PIPE EN 1 0204 3 . 1 /ISO 1 0474 3 . 1 B
SPECIFICATION(RIZ 727) : APISLBPSLI/ASTM AS3R CUSTOMER(TDZ4AL): PLESA ANAHUAC Y CIAS,, SA.DE C.V.
Hydlostatic Tensie Properties(Gage Length : 2 inch) Herdness Test & CWN Impact Test DW.T Test( C)
Herd CVN Impact Test(C)
TYPE TOTAL = TersieStengh | vigg | /R P
oF SzE PCS WEGHT ol Spec. sogh | mae | EL ness gl ShearAveal)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNo.  [prossurefinel | . Lo | Wed Test Absofbed Energytioue) Area
END (22xFH*20]) 21 Vpa | Mpa | Mpa | % % | *2 w0 , 1] 2] 38 Jam|ew| 1 ]2 ]aw
Vin 45 | 415 | 2% Specimen
# = L size -
) e ) Fol e Max. Criteria : Inthe case of 10x10)
1 EB BE 10-3/4" X 0250 " X 21.000 F 234 63,047 4914 G52283 1000 | 5 T 466 500 323 4
2 EB BE 10-3/4" X 0.365 " X 21.000 F 155 60,022 3,255 G51803 1450 | 5 T 476 513 356 41
3 EB BE 12-3/4" X 0225 " X 21.000 F 378 108,800 7,959 NI718 750 |5 T a7 470 351 40
4 EB BE 12-3/4" X 0.250 " X 21.000 F 177 56,759 3717 NI6718 840 | 5 T 475 476 351 40
Chemical Composition(%) 2:x100 3:x1000 4:x10000 ZnCoating Test HC-Test HI.C Test Rerark
) Mn ! CMT | CM2 | CopperSufate |  Collapse S.5.C.0 31) Type of pipe encd( 2 5)
Spec. C Si w7 P S Cu Ni Cr Mo \% Ti No 8 %9 Zn Coating Test Pressure CLR CTR CSR Test | ERERN Back BEBerd End
No.|  HeatNo. sal 2l el 2 szl 2]2]2]:2 2 | 2 Time | Festt |  psi % % % %2} L: Longitudingl, T: Transverse
Min. #3) B: Base, W: Weld Line, H: Heat Affected Zone
Ve | %5 0 0 | 20 ) =) % 5 10 5 5 3#4) H: Heat(Ladle) Analysis, P: Product Analysis
3%7) For each reduction of 0.01% below the specified mex.
I {Eheess e € 0 L & for C. an increase of 0.05% above the specified max.
P 12 2 4 16 6 5 2 4 TR R TR TR 1 R 1 for Mn is pemissible, up to a max. of 1.65%
P 12 2 71 16 6 5 2 4 TR TR TR TR 1 TR 1 X8) CM1=No+V
2 G51803 Hl 16 | 2 76 | 13 7 3#0) CMR2=No+V+TI
elmnlolmlulelalelalwmlmlmlmls|mlmnm 3% SPEC YEAR - API5L 45th Eoffion(2013)/ASTM AS3(201 2)/ASNE SA53
(2015)
Ppmpe | A8 a2 4 TRITRTRLTR T TR 3# API5L Annex E(N.D.E) : O.0<“ECT(1 rmm hole), G, D>6"UT(3.2mm
3| Nos7Is Hl 6 | 1 |7 |1a] s hoke)
P 3 2 79 14 6 2 1 3 TR TR TR 1 1 1 2 B3 Healtrea_rment - Normelizing(Temp.871~1100'c, Holding time :
plaleo|m|ln]lel 2|1 |s|m|Im|{m|[1]|1]1]2 mex30m/min)
4 NS6718 H 6 1 76 14 5
P 10 21 93 12 6 1 1 25 TR TR TR TR 2 1 1 y "'\'% =,
P 10 22 93 12 6 1 1 25 TR TR TR TR 1 1 1 é} é‘ }
Non—Destructive Test . . Residual Magnetism ’ i
Heat Treatment umn Flattening Visual & Dimension (Gauss) j
GOOD GOOD GOOD GOCD GOOD
= UES 2o A0 HASINSE FSELIC, H K CHOT
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND CRDER. ’
* 2 HAISS A 2DIS RHBEQ| ALZAI QHRAN SO LIS & QIOH, ZAISTA 21 HETA ALZA |IE2 B0I2S gotal & USLICL
SURVEYOR QA Manager
% 2 HASYAME A0 MASM(HAMY HE ZsHZ2H 2235 ALRULL, MA2AM0 WSS SUME DWHEMA 2CI5tA £ ASUCH(http://smhyundai—steel.com/cs/cm/login.jsp)

% This Mill Test Certificate Is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) % QRcode scanner App !
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CERTFCATENO(SEA H18) .+ agnases Page 2 of 7 A A 2= 1 X .
DATE OF ISSUE(ZH84 2 R) ¢ 2016-09-23 d ]_ [e) -1 HYU n D ﬁ I
e s MILL TEST CERTIFICATE STE EL
PRNO.(F2MES) : F160600022
COMMODITY(HIBZ) . ERW/HFI CARBON STEEL PIPE EN 1 0204 3 1 /ISO 1 0474 3 . 1 B &
SPECIFICATION(HIZ 72) . API5LBPSLI/ASTM AS38 CUSTOMER(22HAF): PLESA ANAHUAC Y CIAS,, S.A.DE CV.
Hycrosiatc Tensie Properties(Gage Length : 2 inch) Hardness Test & CYN Impact Test DWTTest{ T)
o Test Tensie Srengh Hard CVWN Impact Test('C)
oF - PCS waem | L Spec — Pl L ress P S| Shearmeal®)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure[Timel © © Test o ergy(Joule s
END (AZxF 7 x 20)) *2[Vpa | Moa | Moa | % | % |*® - A 't [ 2 [ 3 Jawfew] 1 ]2 |aw
Nin 5 | 45 | 24 e
* = KG F Rk size
1 = K3 (3] P8l 5RO Ciiteria : In the case of 10x10)
5 EB BE 12-3/4" X 0406 " X 21.000 F 5 2549 105 NB0479 1350 | 5 T 48 490 378 44
6 £8 BE 12-3/4" X 0.406 " X 21.000 F 0 20,395 840 N94397 1360 | 5 T| 473 453 384 43
7 EB BE 12-3/4" X 0406 " X 21.000 F 23 1,727 483 NG5807 1350 | 5 T 409 465 378 45
8 EB BE 12-3/4" X 0.406 " X 21.000 F 4 20,906 861 Ng5812 1350 | 5 T| 480 475 400 83
Cherrical Composttion(%) 2:x100 3:x1000 4:x 10000 Zn-Coating Test HC-Test H..C Test Remark
. 1 Mn . CMT | CM2 .| CopperSufiae | Colapse SS.CA 1) Type of pice end(2HE)
Heal Soec. C S |w | P |Sj@[Njoa MV IT | M™]8 | x| ZnCoalg | ™ reqt Pressre | O | O | R I'test | eperw Back BEBevel
No. tNo w4l = 2 33|22 ]2]:2 2224} 2 2 Tme | Resut psi % % % #2) L: Longftudingl, T: Transverse
] #3) B: Base, W: Weld Line, H: Heat Affected Zone
Ve | 55 0 | 30 0 =) =) =0 5 0 5 5 3#4) H: Heat(Ladle) Analysis, P: Product Analysis
37) For each reduction of 0.01% below the specified max.
5 NE0479 H 6 16 o 12 3 for C. an increase of 0.05% above the specified mex.
P 4 16 % 12 4 1 3 1 i R 1 1 2 for Mn is permissiole, up to a mex. of 1.65%
Pl 4| 16w |12 4 1 3 [ G R 1 2 #8) CM1=No+V
6 N94397 H| 6 2 | 75 14| 6 3%9) CM2=No+V+Ti
ol s 1 S PR i i almlm|lm] e 1 5 5 3% SPEC YEAR — API 5L 45th Ediion(2013)/ASTM AB3(2012)/ASME SAS3
(2015)
Pl 4 2|7 1 13 RIETRETR 21122 3% AP 5L Amnex E(N.D.E) : 0.0<6"ECT(1 6rmm hoke), O.D>6"UT(3.2mm
7| Nes87 H| 6 1 74| 12| 5 hole)
Pl 4 1 73110 6 1 1 3| m|[m®M| R 2 1 2 3# Heat reatment : Normaizing(Temp 871~1100'c, Holding time :
Pl 4 1|73 107} s 1 1 3 TR|mM|T®]| 2 1 2 maxd0m/min)
8 N95812 H| 6 1 | 126
Pl 4 1 %l 1e| 7 1 1 3| mR|MmM|MR| 2 1 2 2
Pl 4 1 74 | 12| 8 2 1 3| M| T®R| M| 2 1 2 2 @ O 2 =
NorrDestructive Test . o Residual Magnetism g M"“{
Heat Treatment Rattening Visual & Dimension (Gauss) { P i r e
GOOD GOOD GOOD GOOD GOOD e e __
= e e AR BASIYSS PEBLID, . }{: m{{}f
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
* =2 HAIBEA YIS FHBEQ| AFRA QA ST LAIE 4 QIO HAIZTA 2| HEA| AIRA X2 20/US 2ota! 4= ASLICEL
SURVEYCR QA Manager

* 2 GABYME

=0 MASM(MAAMY

MY DehHZBE 2A83EH ANEQUD, MASAMY W82
% This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App .
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CERTIFICATE NO(&

MBS : A903628 Page 3 of 7 7 }\ zUﬂA _ o
DATE OF ISSUE(+84 I Xt © 2016-09-23 o O o HYU n D R i
CONTPACTPIONOLHS)  ; g7 MILL TEST CERTIFICATE STEEL
PRNO.(Z2AMER) . F160600022 sy B B
COMMODITY(HES  ERW/HFI CARBON STEEL PPE EN 10204 3.1/I1SO 10474 3.18B ) B3 MEE 708
TONHIZR2) T, Vempoero, Sukegu, Wsan, boree
SPECIICATION(HIZ 7724 . API5LB PSLY/ASTM ABIB CUSTOMER(D 24 AL): PLESA ANAHUAC Y CIAS, SA.DE C.V.
Hycostatic Tensie Properties(Gage Length : 2 nch) Hardness Test & CVN Impact Test DW.T Test( C)
d CVN Impact Test('C)
TYPE TOTAL Test Tensie Strength Yied YR Har mpa
oF s PCS WEIGHT LENGTH Spec. Stength | Rele EL ness Sreg]  ShearAsa(%)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressurafime b2% || Wed et Absorbed Enercy o) Area
END CEPESTREI) *2{Mpa | Mpa | Mpa | % | % |3 %2 , HEREREID R ERE
Nin 45 | 45 | 2% Specimen
#1 = KG) L size
(=) @) ® RSl [S5C Max. Criteria : In the case of 10x10)
9 £8 BE 14" X 0250 " X 21.000 F 269 94,904 5649 N96707 770 | 5 T 47 467 30 40
10 FB BE 14" X 0250 " X 21.000 F 68 23,990 1,428 N96718 70 | 5 T 477 452 R 4
n B BE 14" X 0312" X 21.000 F 1 434 21 Ngs816 %0 | 5 T 466 467 381 41
12 EB BE 14" X 0312" X 21.000 F 40 17,346 840 N96707 %0 |5 T 47 475 390 44
Chemical Composiion(%) 2:x100 3:x1000 4:x 10000 Zn~Coating Test HCTest H).C Test Remark
! Mn ) CMT | Cm2 .| CopperSuffaie | Collapse S.S.C 31) Type of pipe end(2E)
. Spec. ClS fur| P S| N|C M|V [ %[N %8 | %o 2Zn Coating = Pressue | CLA | CTR | CSR P el vyl tiicged)
No. eat No. x4| 2 2 2 3 3 2 2 2 2 2 2 4 2 2 Time | Result psi % % % %2) L Longitudingl, T: Transverse
Min, #3) B: Base, W- Weld Line, H: Heat Affected Zore
Max. %6 120 30 0 50 50 50 15 10 5 15 #4) H: Heat(Ladle) Analysis, P: Product Analysis
3%7) For each reduction of 0.01% below the specified max.
: NS0 A 7 2 s . 3 for C, anincrease of 0.05% ebove the specified mex.
P 5 2 74 9 4 1 1 2 TR ™ " 1 1 L 2 for Mn s pemissible, Up to a max. of 1.65%
Pl 5 |2 | 7|9 |4}z 1 I T A (T - T A 1 1 2 5#8) CM1=No+V
10| Ne67i8 H| 6 1| 14| 5 3#0) CM2=ND#VAT]
pl o4 1 R T 1 1 slmlmim]| o 1 1 5 3 SPEC YEAR - API 5L 45th Edition(2013)/ASTM AS3(2012)/ASVE SA53
(2015)
PlLa | vz 6 i 1 3 TR ETRETR T 112 3# API5L Annex EIN.D.E) : 0.0<B"ECT( Bmm hole), O.D>6"UT(32mm
1| Nos81e H| 6 | 2 |7 | 13]7 hole)
P 6 2 78 12 8 2 1 R TR TR 1 1 1 2 3% Heat treatment : Normalzing(Ternp.871~1100'c, Holding time :
ple |2l |e2ls|z| 1 |a|lmim|m|za|[1]2]¢2 mex30mymin)
12| Nos707 H{ 7 |2 | 7|10]3 r
Pl 5|2 ]| 9|4 1 1 2 | R R M| 1 1 1 1 i
plalealm|o|lal v |1 |2]|m{m[m| 1|1 | 1|1 | C ﬂ P Y ;
NomDestucive Test . —— Restua Magnetsm ' e ;
Heat Treatment un Flattening Visual & Dimension (Gauss) 1 _____ ;
GOOD GOOD GOOD GOOD GOOD
= HEe 2 A% PREUSE TEeLI, K. (HOF
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFIGATION AND ORDER. - >
* 2 ZASBA QIS ARBEQ) ALRA| CHEA 2D AR & QIOH, BAISZA 2L BEA ALRA 9IX2 20|28 E5tal 4 ASLICL
SURVEYOR QA Manager
SIME DUTEHA EHQISHA £ USZ UL (http://smhyundai—steel.com/cs/cm/login.jsp)

x 2 BAISUME HEQ MASA(BAAMY HE ZEHZEH 2246 AHZYUL, TA2MY HER
% This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App ! 'QReal’




CEFITIFYCATE NO(ER A H5) . AS0RE28 Page 4 of 7 7 A =z .Di A )
OTECTIERIT) - mocers HAAFSH A g_E HYUNDAI
T s MILL TEST CERTIFICATE STEEL
PRNO.(F2AMESE) ¢ F160600022
COMMODITY(HIZE) : ERW/HFI CARBON STEEL PPE EN 10204 3.1/ISO 10474 3.1B EUDH EUEUY By Egr}f ]
SPECIFICATION(HIZ7#2) sitppoes Suk=gu. Ulsan, Foree
! S5 : API5LB PSLI/ASTMAS3B CUSTOMER(Z2 24 A}): PLESA ANAHUAC Y CIAS., SA.DEC.V.
Hydrostatic Tensle Properties(Gage Length : 2 inch) Hardness Test & CVN Impact Test D.W.T Test( 'C)
Test . Herd CWN Impact Test('C)
TYPE TOTAL A TersieStrergth | vied | VR Impact . .
oF Sze PCS WEIGHT e pec. ——T | S | Fte | E* ness e oo ShearAeal%)
No.|  PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure{Time es Aea
END (1B xFHx20l) 21 Vpa Mpa Mpa % % | %3 %o ) I 2 | 3 ag | ®)| 1 ] 2 avg
Min a5 | a5 | % +* | Specimen
#1 = KG — size
= (K3} ® el S Max. Criteria : In the case of 10x10)
13 £B BE 14" X 0312 " X 21.000 F 11 48,135 2,331 N97150 950 | 5 T 451 461 363 45
14 EB BE 14" X 0500 " X 21.000 F 1 687 21 N16823 1520 | 5 T 530 522 524 40
15 EB BE 14" X 0500 " X 21.000 £ 31 21,308 651 NI5807 1520 | 5 T 478 482 411 42
16 E8 BE 16" X 0.250 " X 21.000 F 8 3232 168 1673005460 670 | 5 T 469 495 323 41
Chemical Composition(%) 2:%100 3:x1000 4:x 10000 Zn—Coating Test HC-Test HI.C Test Remark
! Mn . CM1 | CM2 [ Copper Sutfate |  Colapse 1S.8.C.d 3 1) Type of pipe end( 2 E)
Spec. C S| w7 | P S Cu Ni C | Mo | V Ti B %8 | %9 Zn Coating Test Pressue | CLR | CTR [ CSR Tost EB:EF:/\?eBlaci%eE?Ba/el =
No.|  HeatNo. sal 2 |2 -2 |33 afjafa]c2 4| 2| 2 Time | Resut | psi % % % %2) L: Longitudingl, T: Transverse
Min. #%3) B: Base, W: Weld Line, H: Heat Affected Zore
Vex. % 720 | 30 | 30 | 50 | 50 | 50 | 15 0] 6 | 15 i;‘i ;'1 Heat(hLHﬂE) fﬂdyjlzg’] ffzdﬁfgﬁws .
3 7) For each reduction of 0.01% bel e specified max.
13 N97150 Hl 5 1 74 12 4 for C, anincrease of 0.05% above the specified max.
P 4 ! 72 12 6 1 1 2 TR TR} TR 1 1 1 for Mn is pemissile, up to a mex. of 1.65%
P 4 1 el 1 6 1 1 2 TR TR TR 1 1 1 #8) CM1=Nb+V
14 N16823 H 6 16 100 15 2 3#9) CM2=Nb+VA+Ti
el e lslwmwlslslolals!mlmlm ol 3| 3 x 5PE YEAR - API5L 451 Eciion(2013)/ASTM AS3(201 2)/ASVE SAS3
3,
P 6 16 10 15 4 2 2 8 i R T 2 8 3 3 AP BL Annex. EN.D.E) : C.D<B"ECT(1.6mm hole), O.D>6"UT(3.2mm
15| nosso7 Hl s | 1 |7a]12]|s hole)
P 5 1 73 " 6 1 1 3 R TR TR 1 2 2 % Heat freaiment : Normalzing{Ternp.871~1100'c, Holding time :
pls | o fm|uwl 7)1 1| |m|®R|TM 1] 2 | 2 mex30m/min)
16 | 1673005460 H 8 19 69 16 7 )
P 6 18 69 14 7 2 2 23 TR 1 2 1 3 3“”" "g}j‘j‘v* '
P 6 18 70 14 6 2 2 23 TR TR 1 1 1 3 % } 7 H
lon-Destructive Test ) T Residual Magnetism i - |
Heat Treaiment (%) Flattening Visual & Dimension (Gauss) }
GOCOD GOOD GOOD GOOD GOOD
= HES o A0 2 EXUSS BSELICH ?{K, C:m}f
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
* 2 2AASEAH Y FRSE) AFRA| LFEA DRI LME & UCH, HAISA 2| BEA AIZH AAEZ 20|1US Eoia 4 UASLICL
SURVEYOR QA Manager
+ 2 AASYAME 2O MASMHAMY HE HH2RH £238 MEYUD, MASMY HES SUME QUELUA &ldtd 5 Q& ULCH(http://sm.hyundai—steel.com/cs/cm/login.jsp)

% This Mill Test Certificate is a copy that has been printed from original electronic document(with digitat signing).
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CERTIFICATENO(S & A B 5) . AQ03628 Page 5 of 7 7_*' }\ = Uﬂ ]\
HEFSSEEEN | e AALS T A HYLUNOAI
s MILL TEST CERTIFICATE STEEL
PRNO.(FE2MBS) © F160600022 o . o
COMMODITY(KI S ) . ERW/HF| CARBON STEEL PIPE EN 10204 3.1 /I SO 10474 3.1B DEEE T Bez W
SPECFICATONGHIS 22 T, eomposto, Buk-gy lsan, Fores
Eo © API5LBPSLI/ASTM A538 CUSTOMER(Z224A}): PLESA ANAHUACY CIAS., SA.DECV.
Hycrostatic Tensie Properties(Gage Length : 2 inch) Herdness Test & CWN Impact Test D.W.T Test( C)
TYPE Test Tensie Strength Hard CVN Impact Test('C)
oF . PCS weeHt | oA Spec. — o | e | e ness PSS pe Sl StearAe)
No.|  PIPE OUT-DIAXTHICKXLENGTH HEATNo.  PressurefTime o L Somea hereyoue Area
END (@ZxEHx o)) 2l vpa | Mpa | Moa | % [ % |*° - _ HEEERE I ERERES
Win 25 | 415 245 — [[fSeecmen
*1 = KG — size
= e i il = Max. Criteria: Inthe case of 10x10)
17 EB BE 16" X 0250 ' X 21.000 F 75 30,303 1575 N9B659 670 | 5 T| 49 485 329 42
18 EB BE 16" X 0.250 " X 21.000 F 49 19.798 1,029 SP51089 670 | 5 T 4% 497 344 37
19 EB BE 16" X 0250 " X 21.000 F 20 8,081 420 SP55654 670 | 5 T| 551 297 3
20 EB BE 16" X 0500 " X 21.000 F &< 26.043 693 N9B632 1330 | 5 T 467 475 406 P
Chemical Composition(%) 2:x100 3:x1000 4 :x10000 Zn—Coating Test HC-Test H..C Test Remark
! Mn ) . CM1 | CM2 | CopperSuffate |  Collapse SS.CQ 1) Type of poe end(2E
e Spec. ClS || Pl s |cu|N|[C M|V T [N]|B|lx Zn Coating Tt Pressue | CLF | CR | CSR Prs A F A s oo
No. [ HeatNo. sal 2 | 2 |-2 | 38 | 3| 22|22 |2]z2[2]4]2]2: Trme | Resut|  psi % % % %2) L Longituding, T: Transverse
M., #3) B: Base, W: Weld Line, H: Heat Affected Zone
Max. 6 120 30 30 50 50 50 15 10 5 15 #%4) H: Heat(Lacle) Analysis, P: Product Analysis
3#7) For each reduction of 0.01% below the specified max.
v 9 H 5 B B i 5 for G, an increase of 0.05% above the specified max.
P 4 2 80 13 6 2 1 1 TR TR 1 ! 1 1 for Mn is pemmissible, up to a max. of 1.65%
Pl 4 2 | 79| 13| 6 2 1 3 | R IGH 1 1 1 8) CM1=Np+V
18| SP51089 H| 16 | 1 & | 9 3 %) CM2=NoHVA+Ti
el 1 1 9 | 8 5 1 1 clmlmliml=ml | w|m 3 SPEC YEAR — API 5L 45th Ecition(2013)/ASTM A53(2012)/ASME SA53
(2015)
Pl |t @8 s | 1| 12 MM ERD TR TR s API 5L Annex £(N.D.E) : O.D<ECT(1.6mrm hok), O.036"UT@2mm
19 ] SPss654 Hi{ 16| 1510|122 ]3 hole)
Pl 13|14 f1w08] 11| 4 1 1 3 || M| M| IR ™w” | T 3% Heat trestment : Normelzing(Temp.871~1100'c, Holding fime :
Pl |wlw| s 1| 1|3 m|{m|Im|{m|z]|m®|:1 mex30m/min)
20 | Ness32 H{ 6 2 | 74| 13| 6
Pl 4 1 74| 14| 8 2 1 3| M| M| R| 2 1 2 2 ; £ f\ —
Pl 4 1 74| 13| 8 2 1 3| mM[IM|MW| 2 1 2 2 i %.._ 4 } 2 ,7-
Non-Desfructive Test . — Residual Magnetism ! 4 b i
Heeat Treatment T Hattening Visual & Dimension (Gauss) 2 - F
GOOD GOOD GOOD GOOD GOOD T
= NS 2e A0 @ATUSS FSELIC W‘K C}{i‘:?y'
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. sl & =g
+ 2 HASBAN BIIE ARECL ALRA| QHEA 2HIJH LS 4 AOH, ZAISSA RLEZA ALRH 2IERZ 20/2S ola = ASLICH
SURVEYOR QA Manager
Q& ULt (http://sm.hyundai—steel.com/cs/cm/login.jsp)

% B AAISPME €20 MARM(EAAMY MY TEHR2ELEH S3H AARUUG, MA2MY WEE SHHME DUIEUA U £+
* This Mill Test Certificate is a copy that has been printed from original electronic document{with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) # QRcode scanner App ! 'QReal’




CERTIFICATENO(S& M A B15) © AQO3E2S Page 6 of 7 7 /\ =z Uﬂ )\ »
DATE OF ISSUE( 8421 XH . 2016-09-23 'd ]_ o O 1 HY Li n D H !
o MILL TEST CERTIFICATE STEEL
PRNO.ZFE2AMES) : F160600022 o B B
COMMODITY(BIZ) : ERW/HF| CARBON STEEL PPE EN 10204 3.1/1SO 10474 3.1B ) 2D WL S
TON(HIZ A=) L B PG Buk Ulsan, Fuorée
SPECIFICAT S : API5LBPSLI/ASTM AS3B CUSTOMER(ZIZHAb): PLESA ANAHUAC Y CIAS, SA. DECV.
Hydrostatic Tensie Properties(Gage Length : 2 inch) Hardness Test & CWN Impact Test DW.T Test( C)
Herd CVN Impact Test('C)
TYPE TOTAL Test Tensie Strength VYield Y/R P
oF SEE PCS WEIGHT LENGTH Spec. Svergth | Rae | EL ness = ShearAveal%)
No.|  PPE OUT-DIAXTHICKLENGTH HEATNo.  [PressureTime B | Wed | Test Absorbed Energyliou) .
END (2B FHxZol) 21 vpa | Mpa | Moa % % | ¥ - ] 12 s Jag|em| 1 ] 2 |aa
Min 45 | 415 245 el
* = KG; ] ske
1 =) (Ka) (3] P8I |SECI— Ciiteria : In the case of 10x10)
21 EB BE 18" X 0.250 " X 21.000 F 14 51,902 23% SB61540 600 | 5 T 470 468 09 P
22 EB BE 18" X 0375 ' X 21.000 F 8 2216 1,008 G51477 80 | 5 T | 468 504 323 5
23 EB BE 18" X 0375 " X 21.000 F 2 1342 £ G51478 80 | 5 T 474 499 324 44
24| EBBE 20" X 0375" X 21.000 F k7 25,411 714 Nos641 800 |10 T| 474 475 37 2
Chemical Composition(%) 2:x100 3:x1000 4:x 10000 Zn—Coating Test HC-Test HI.C Test Rermark
.| Mn i , CMT | Cm2 | CopperSufate | Collapse SS.CO 1) Type of pipe end(2E)
Spec. C S [ g | P|S|C|NJC M|V [T |IN|B/|Ls|x Zn Coating Tost Pessue | CR | OB | OB P Sery Blaci% o o
No.|  HeatNo. xal 2 [ 2 ]2 3322 2]2/ -2 2 | 4] 2 2 Tme | Resut | psi % % % #2) L Longtudingl, T: Transverse
M. 3) B Bass, W: Weld Line, H: Heat Affected Zone
V. % 720 | % | 8 | 50 | 50 | 50 | 15 0] 6 | 15 Z;‘; ?: Heactgjj'el /?rﬂvfsd(;: sfgd;d ;?hnalysis -
- X or each reduction of 0.01% below & speciied max.
2 SEGISE0 Ry ! & 15 5 for C, an increase of 0.05% above the specified max.
P 12 1 64 12 6 3 2 3 1 R " R L TR TR for Mn s permissble, up to amax. of 1.65%
pl 1211 |6 | 12]s 3 2 3 Tt | m|{m|WR| 1 [|m®m]| TR #8) OMI=Nb+V
2 G51477 H| 16 2 78 18 5 3%9) CM2=No+V+TI )
el sl 21761 s sl 2 4| m wmim!l 1| m 1 Z;O ?E)EC YEAR — API 5L 45th Edltion(2013)/ASTM A53(2012)/ASVIE SAS3
R N G O TR e S N A TR TR 3% AP 5L Annex EIN.D.) : O.0<6-ECT(1 6mm hole), O.056"UT(32mm
23| Gbl478 Hi .| 2 |7 | 18] 4 hoke)
pl1i2| 2 |7 |16 6 5 2 4 |R|{™m|m®|MW| 1| ™®]|TMR 3# Heat freatmert : Normalzing(Temp 871~1100'c, Holding time :
plwfz2 w176 |5|2]14a|mR|mM|mM{W| 1 |R|Mm mex3om/min)
24 | Nosedl H| 6 112 s .
Pl 3 2| | 11] s 2 1 3 mMImM| M| 2 1 2 2 ! .
7 Py T
Pl 3 2l 7m |1 e 2 1 3 |mim|m| 2 1 2 2 i é\j g i
Non-Destructve Test . I . Residual Magnetism i A kN
Heat Treatment T Fattening Visual & Dimension (Gauss) { i
GOOD GOOD GOOD GOOD GOOD e —
= MBS 2E A% HHIYSS PRI H. K. ﬁﬁ“}j
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. : el
* 2 AASEA N LIS AHECR) ALRA| OHEA SHIIF LS 4 UCH, BAISTA 2 HZA AIZAH IE2 201912 kel = USLICL
SURVEYOR QA Maneger
SIHMR DMISA &5 £ US U (http://sm.hyundai—steel.com/cs/cm/login.jsp)
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DATE OF ISSUE(2 &4 2 T}) © 2016-09-23 o O H YU n D H I
oNmIIaRER MILL TEST CERTIFICATE STEEL
PRNO(FR2KES) © F160600022 ot 8 B B
COMMODTY(H S * EFW/HFI CARBON STEEL PPE EN 10204 3.1/ISO 10474 3.18B SUBE £ UTUL B3 HEE W8
HER) OB, Vecmpoeno, Buigu, Ulsan, koree
SPECFICATION(HIZ 7 © API5LB PSLI/ASTM AB3B CUSTOMER(Z2 24 Ab): PLESA ANAHUAC Y CIAS,, SA.DECV.
Hydrostatic Tensile Properties(Gage Length : 2 inch) Hardness Test & CWN Impact Test DW.T Test( C)
Test Herd CWN Impact Test('C)
TYPE TOTAL Tensie Stength Yed | YR m
PCS WEIGHT Spec. EL ness Shear Area(%)
OF SIZE LENGTH - B | Wod | Stength | Rate it Aosorbed ErergylJous) Sheal
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |PressurelTime ) . Area
END (@IZxEHx20)) 2 Voa | M | Moa | % | % |*2 o " [ 2] 3 Jagle| 1 ]2 [aw
Vin a5 | 415 | 2% ~ | Specimen
% G : size
f = a ® FSI(SEC Max. Criteria : In the case of 10x10)
25 EB BE 20" X 0375 ' X 21.000 F 9 6,727 189 N9034 80 |10 T 474 468 360 3
2 £8 BE 20" X 0500 " X 21.000 F 2 21,843 462 Nossa1 1070 | 10 T 4n 472 379 4
TOTAL 1,989 777,907 41,769
Chemical Composition(%) 2:x100 3:x1000 4:x10000 Zn—Coeting Test HC-Test H.I.C Test Remark
n . CM1 | CV2 | Copper Sufiate |  Collapse SS.C 1) Type of pipe end( 2 5)
Spec. C{S fgrlP s o N oMl Vv |[T|[N|B %!k Zn Coaling oot Pressuo | CR | CR | CSR P B e
No.f  HeatNo. wa| 2 |2 ]2 3322 ]2]21]: 2 [ 4] 2 2 Tme | Fesut | psi % % % #2) L Longitudinal, T: Transverse
Min. 3%3) B: Base, W: Weld Line, H: Heat Affected Zone
Vex | 6 120 30 0 50 50 50 15 10 5 15 34) H: Heal(Ladie) Analysis, P: Product Analysis
3#7) For each reduction of 0.01% below the specified max.
& Nog0c4 H 6 ! 7 15 7 for C, anincrease of 0.05% ebove the specified max.
Pl a1t |8 29 |21t 2 1 1 |TR|M® 2|1 2] 2 for Mn is permissbole, Up o & max, of 1.65%
pl 5 {2 |8 | 15]3s8 2 1 2| M| MMM | 2 1 2 2 #8) CM1=No+V
2% | Nessal H| & 1 {7 |12]5 3#0) CM2=NoHATI
el ol ol 71l nles s q slmwmlmlml 2 1 5 2 go?g)ﬁc YEAR - API 51 45th Edition(2013)/ASTM A53(2012)/ASVE SA53
N I 2 O L T I O L L L R L - 3 API 5L ATex E(N.D.E) - O.D<BECT( 6mm hole), O.056"UT(32mm
hole)
¥ Heat treatment : Normalizing(Temp.871~1100'c, Holding time :
max30m/min)
COPY
-
Heai Trealment | 1o~ Destiuctve Test Fitteni Visuei & Dimension | esiudl Magrefism - i
© umn no (Gauss)
GOOD GOOD GOOD GOOD GOOD
= ES B A0l gANIS S BEEUIC. f}f‘}( (‘:}{E 3
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. .
« = HAISDA IS FRBER ALSAI QHEA SR ZAUS & UOH, ZASHA SLEEAI AMEA 2IE2 E0/2/2 g5l & UBLICH
SURVEYOR QA Manager
¥ 2 AANSTAE Y20 HASM(HAMDY HE TEHZHH 2245 AARYUL, MAI2AMY W8S HUME DMIL0A SI5tA £ ASUCH(http://smhyundai—steel.com/cs/cm/login.jsp)
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